
 

 

Project ETV4Water: Facilitating the use of ETV to improve energy efficiency of the water and wastewater sector has 
received funding from Norwegian Grants 2009-2014 within the Bilateral Cooperation Fund at the programme level for PL04.  

 

 

Analysis of routes for energy recovery 
and efficiency improvement at 

 municipal Wastewater Treatment Plants 

PROJECT REPORT 

Beata Szatkowska, dot-eko@dot-eko.pl and Bjarne Paulsrud, pau@cowi.com, 
 Aquateam COWI 

Ewa Neczej, e.neczaj@ietu.pl, chapter 3.1, IETU 

Oslo, September 2017  



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
[...]
combination with municipal wastewater sludge does not only allow WWTPs to be energy-
neutral but also reduce the cost of municipal and industrial organic waste management. Co-
digestion of sewage sludge with six different co-substrates (e.g. food waste, lacto-rich waste, 
FOG) has been implemented in Mossberg (Germany) for 10 years. Due to the high ratio of 
co-substrates, the heat and energy production is significant higher than the internal demand 
of WWTP. Excess energy produced in Mossberg plant is fed into the grid, while excess heat 
is used to dry dewatered sludge from other WWTPs. 
The optimization of anaerobic digestion process parameters like sludge-specific loading rate, 
sludge retention time as well as organic loading rate can also be the key towards energy self-
sufficient WWTP.  
Another way of increasing biogas production is the application of the thermophilic operation 
of AD instead of mesophilic mode (described in chapter 5.1).  
 
Summarizing the energy efficiency can be increased through several approaches: (i) 
enhancing COD retention with pre-conditioning unit; (ii) thermal pre-treatment of sludge; or 
(iii) thermophilic digestion. Combinations of any two options will increase the energy 
efficiency to 50% approximately.  
Even higher production of electricity can be obtained by combined application of following 
technologies and processes: (i) enhancing primary settling tank performance to harvest more 
COD to anaerobic digester; (ii) sludge pre-treatment to increase the VSS destruction to 60%  
in mesophilic anaerobic digester; (iii) thermophilic digestion to achieve ~60% of VSS 
destruction; (iv) high efficiency of electricity generators (≥40%); (v) co-digestion e.g. adding 
FOG (fat, oil, and grease) to anaerobic digesters (Cao,  2001). 
 

3.2. Heat pumps in treatment plant effluents 

Promising sources of heat for use in heat pumps (HP) are the effluents from municipal 
wastewater treatment plants. The heat from HPs can be used for heating of residential, 
social and administrative buildings of the plant and/or neighbouring infrastructure. Heat 
pumps using wastewater are widely applied in Europe, USA, Japan, South Korea, and China 
(Kalnin 1994). These heat pump units are reliable and economical sources of heat. 
Compared to other traditional sources of heat for HPs like groundwater, geothermal heat, 
outdoor air, wastewater exhibits relatively high temperatures during the heating season 
(winter). The temperature of wastewater in European cold climate countries during the winter 
time is usually in the range of 10–150C. Wastewater therefore offers an ideal basin for the 
use of heat. On contrary, during the summer time when temperatures can be above 200C, it 
can be used for generation of cold for air-conditioning.  
The variations of the amount of wastewater are a second characteristic feature. In the typical 
combined sewerage systems, the ratio between night minimum during dry weather and the 
maximum during rain period is up to 10. Therefore this should be taken into account with 
greatest importance when planning and dimensioning wastewater energy installations. 



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
at municipal Wastewater Treatment Plants 

Page 11 of 34 

 
 

Normally, as a basis the daily mean value during dry weather is taken and a reduction factor 
for daily variations is included. For the thermal use of wastewater heat in buildings, the 
wastewater flows in surges. Retention is therefore a precondition for a heat recovery.  
Often, the construction of a new wastewater treatment or upgrading of an existing plant with 
HP can be implemented without substantial reconstruction of the WWTP. The mode of 
operation of the wastewater treatment plant is not affected by adding the HP system in the 
effluent of the plant. 
The efficiency of the HP is dependent on the temperature difference between the heat 
source and the consumer. 
The efficiency of the HP significantly depends on the temperature of the heat source. In the 
summer time, the temperature of the wastewater is high. As a result, the conversion 
efficiency is high. In this case, the HP can heat the water at low energy costs. In the winter 
period, the temperature of the wastewater is lower, and the energy consumption is 
significantly increased. 
HPs at wastewater treatment plants reduce the emissions of heat into the environment. 
 
Since late eighties, heat extraction from wastewater has been employed in Norway. HIAS 
WWTP in Hamar is one of the national leading utilities for heat pump energy recovery in 
wastewater treatment plants having more than 30 years of experience. In 2010 the system 
was renovated. Oslo Water and Sewage Works (VAV) has also had a HP installation for 
many years in the raw wastewater tunnel to their biggest WWTP outside the city.  
 
Heat pump systems can deliver an effect of 3 MW. The heat pump is only in use during the 
winter season, when heating is necessary. The annual energy delivery from the heat pump 
system is approx. 4000 MWh, while heat pump consumption is 6000MWh per year (Frijns, 
2011).  
 
 

3.3. Energy recovery from various high temperature streams by heat exchanger 

All WWTPs employing high temperature sludge treatment processes (i.e. anaerobic 
digestion, both thermophilic and mesophilic, thermal hydrolysis, thermal drying) should look 
into the possibility of implementing heat exchangers to recover energy from all streams 
(sludge, reject water, condensate, etc.) containing high temperatures. The recovered energy 
can be used for heating water for different purposes or for heating of raw sludge being fed to 
a high temperature treatment process. 
 
 

4. Energy efficiency improvement 

A conventional municipal WWTP consists of three principal treatment steps: primary 
(suspended solids removal), secondary (organic pollution removal, nitrogen and phosphorus 
removal) and tertiary (polishing step and advanced nitrogen removal) stages. The primary 
treatment phase includes wastewater collection and pumping, screening, grit removal 
(alternatively called pre-treatment) and sedimentation in primary sedimentation tanks. These 
processes are low energy demand ones (except for wastewater pumping). Data on the 
primary treatment process energy consumption given in the literature vary widely. Energy 
consumption of raw wastewater pumping depends mainly on the pumping height and ranges 
from 0.02 to 0.1 kWh/m3 in Canada, from 0.045 to 0.14 kWh/m3 in Hungary and from 0.1 to 
0.37 kWh/m3 in Australia (Bodik and Kubaska, 2013). 
 
Aeration in the secondary treatment step represents the highest energy consumption at 
WWTPs. Besides aeration, also mixing of activated sludge in denitrification basins and 
recirculation (pumping) of sludge are very important energy consumers in this phase. 
Conventional activated sludge treatment systems consume in average 0.46 kWh/m3 
(Australia), 0.269 kWh/m3 (China), 0.33–0.60 kWh/m3 (USA) and 0.30–1.89 kWh/m3 (Japan) 
(Bodik and Kubaska, 2013). On the other hand, oxidation ditch as a part of secondary 



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
at municipal Wastewater Treatment Plants 

Page 12 of 34 

 
 

treatment step has higher energy demand of 0.5–1.0 kWh/m3 (Australia), 0.302 kWh/m3 
(China) or  0.43–2.07 kWh/m3 (Japan) (Mizuta and Shimada M, 2010; Plappally and  
Lienhard, 2012; Water Environment Federation, 2009, Yang et al, 2010). 
Tertiary (advanced) wastewater treatment consumes relatively higher amount of energy due 
to intensification of nutrient removal processes (nitrification, denitrification, and bio-P-
removal) or other energy intense processes, e.g. UV disinfection. In Japan, for example, the 
advanced wastewater treatment processes are highly energy intensive with energy demand 
ranging from 0.39 up to 3.74 kWh/m3. In the USA tertiary treatment consume 0.43 kWh/m3, 
on average. This value is similar to the energy consumption given in the literature for Taiwan 
(0.41 kWh/m3), New Zealand (0.49 kWh/m3), and Hungary (0.45–0.75 kWh/m3). 
 
Figures 2, 3, 4 and 5 present energy profiles for 3 steps processes in kWh/m3, unit processes  
in kWh/year, in kWh/p.e. year-1 and kWh/day  at the most common  WWTP (with 
predominant activated sludge). 
 

 
 
Figure 2. General scheme of wastewater treatment processes and energy use. 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Figure 3. Typical energy use profile (for 10 mgd = 37 854.1 m3/day). Source: Energy 
Conservation in Water and Wastewater Facilities - Manual of Practice no 32. WEF, McGraw-
Hill Professional, 2009.  
 

~0.01 kWh/m
3
 0.27 – 2.07 kWh/m

3
 0.45–0.75 kWh/m

3
 

primary treatment secondary treatment tertiary treatment 

grit chamber, 

screens, sieves 

coarse SS removal 

primary clarifier organic pollutants removal  
at least 20% BOD5 rem.,  
at least 50% SS rem. 

activated sludge:  
nitrification 
denitrification 
organic matter 
decomposition 

70-90% BOD5 rem,  
70-80% N & P rem. 

residues of N & P and SS 
removal, refractory 
organics, heavy metals 
and dissolved solids 
removal,, microorganism 
removal 

sand filters, 
fluidized 
bed, UV 

disinfection 

secondary clarifier 90% SS rem.  



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
at municipal Wastewater Treatment Plants 

Page 13 of 34 

 
 

 
Figure 4. Energy consumption by process (kWh/pe/ year). (Wennerholm, 2014). 
 

 
Figure 5. Daily electricity consumption for a 37 854.1 m3/d facility, (Cao, 2001). 
 
Table 1. presents the electricity consumption of individual units, energy distribution and 
specific energy consumption of the individual units calculated based on data of Figure 5. 
 
Table 1. Electricity consumption distribution and specific electricity consumption of individual 
units, (Cao, 2001). 

No Unit/ 
equipment 

Electricity 
consumption 
kWh/day 

Distribution of 
total electricity 
consumption, % 

Specific electricity 
consumption  
kWh/m3 

1 Lifting pump 1402 8.2 0.04 

2 Bar screen 2 0.01 negligible 

3 Grit chamber 134 0.8 negligible 

4 Primary clarifier 155 0.9 0.01 

5 Aeration 8766 
(5320+3446)1 

51.2 
(31.1+20)1 

0.23 (0.14+0.09)1 

6 RAS pump 508 3.0 0.01 

7 Secondary clarifier 155 0.9 0.01 

8 Chemical mixer 552 3.2 0.01 

9 Filter feed pump 822 4.8 0.02 

10 Filtration 385 2.2 0.01 

11 Chlorination 27 0.1 negligible 



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
at municipal Wastewater Treatment Plants 

Page 14 of 34 

 
 

12 Gravity thickening 25 0.1 negligible 

13 Floating thickening 2022 11.8 0.05 

14 Anaerobic digester 1700 10.0 0.05 

15 Belt dewatering 457 2.7 0.01 
1 the number outside of the brackets is the electricity consumption needed for both COD removal and nitrification, while the first 

and the second numbers in the brackets are the individual electrical consumption for COD removal and nitrification, 
respectively.  
 
The data shows that specific electricity consumption for aeration is 0.23 kWh/m3 for both 
COD removal and nitrification, which is 51% of the total specific electricity consumption, and 
0.14 kWh/m3 for COD removal only, which is 31% of the total specific energy consumption.  
 
Distribution of energy use in the treatment chain including inlet pumping station, treatment 
processes and sludge disposal is 25, 60 and 15%, respectively. As shown in table 2 the 
treatment processes give the best opportunity for energy efficiency improvement.  
 
Table 2. Wastewater energy saving matrix  

 Wastewater treatment stages 

Inlet pumping Wastewater 
treatment 

Sludge treatment 
and disposal 

Energy use in % 25 60 15 

pumping X  X 

primary settling  X  

mixing/coagulations  X  

nutrient removal  X  

RAS pumping  X  

thickening/dewatering  X  

digestion/co-digestion  X  

sludge drying  X  

biogas / CHP  X  

solar power  X  

mini hydro-turbines X   

wind turbines   X 

 
Similar distribution of energy at WWTP is given by Parsons et al, 2012 (Table 3). Here also 
potential energy saving is indicated.  
 
Table 3. Distribution of energy consumption and energy savings potential at a WWTP with 
activated sludge system (based on Parsons et al, 2012). 

Treatment step Energy 
consumpti
on share 

Energy saving potential Comments 

Wastewater collection 
(pumping) 

10% 5-10% by improving existing 
pumps. Up to 30% by better 
maintenance and closer 
adjustment to the load size. 

Dependent on the 
share of gravity 
induced collection 

Treatment (aeration) 55% 20-50% by better alignment of 
control parameters with the 
discharge standards e.g, 
improvement/installation of on-
line system control. 

Mostly for aeration 
of wastewater 

Sludge treatment and 
disposal (centrifugal 
and press dewatering, 
sludge pumping) 

35% 30% energy efficiency can be 
achieved by application of 
conventional mesophilic  
anaerobic digestion with CHP. 
Pre-treatment of sludge or 

Energy can be 
produced by 
anaerobic 
digestion of the 
sludge  



Facilitating the use of ETV to increase energy efficiency 
in water sector 

 

ETV4WATER WP1 Report:  Analysis of routes for energy recovery and efficiency improvement  
at municipal Wastewater Treatment Plants 

Page 15 of 34 

 
 

thermophilic digestion can 
increase efficiency to 50%. 
Further application of integrated 
advanced processes with co-
digestion, high efficiency CHP 
can increase the energy 
efficiency up to 80%.  

 
Due to the fact that treatment processes, including primary, secondary and tertiary treatment, 
are the biggest energy consumers at WWTPs (Table 1-3) this report mainly focuses on their 
performance and energy use.  
 
 

4.1. Inlet and pre-treatment units 

Inlet wastewater pumping can represent up to 30% of wastewater treatment energy demand. 
Wastewater pumps suffer a higher wear rate because of grit, rags, debris and other solids. 
Managing these issues saves energy by avoiding pumping against partial blockages and 
maintaining pumps and their systems close to best efficiency. Pump designers size casings 
for efficient flows over the duty range, but pump flow speeds are much higher than pipe 
velocities.  
Good practice to minimise head loss and ensure efficient flow in and out of pumps can be 
summarized as:  

 design sumps and intakes according to best practice; 

 keep suction pipework short, the ideal length is zero, 

 keep suction pipework speeds low; between 1 and 2.5m/s, 

 avoid adjacent bends in perpendicular planes; this promotes swirls, 

 site pumps low down relative to suction well levels to reduce NPSH (Net Positive 
Suction Head) losses and avoid cavitation, 

 ensure flooded suctions to eliminate priming and air entrainment problems, 

 sudden contractions on the suction side are not usually a problem provided that 
edges are rounded and vortices are avoided, 

 locate the pump for easy access for maintenance, 

 expand pipe size with a taper at the pump discharge flange if possible, 

  avoid sudden expansions as they create instability, 

  discharge velocities can be higher; between 1.5 and 3.5m/s, 

  use swept bends if possible and avoid sharp edges with high velocities, 

  use appropriate valves for check and isolation duties, 

  incorporate facilities for flow and head measurement. 
 

Moreover good design practice for energy efficient wastewater pumping should cover:  

 steep benching in pump sumps and intakes to avoid sediment, 

 access and means for removing scum, sediment and debris, 

 short, simple and self-venting layout for pump station pipework, 